
Ce
nt

ra
l S

ta
te

s W
at

er
 En

vir
on

m
en

t A
sso

cia
tio

n
10

21
 A

lex
an

dr
a B

lvd
, C

ry
sta

l L
ak

e, 
IL

 60
01

4
AD

DR
ES

S S
ER

VI
CE

 R
EQ

UE
ST

ED

The Official Magazine of the Central States Water Environment Association, Inc.The Official Magazine of the Central States Water Environment Association, Inc.Th Offi i l M i f h C l S W E i A i i I

• WEFTEC Review

• Student Design Competition

• GWS Problem Statement: Dominical

• Investigating and Increasing 

Dewatered Cake Solids

• STEM Superheroes

PLUS:

Winter 2016www.cswea.org • Wisconsin • Minnesota • Illinois

Village of Wauconda
PLANT PROFILE: 

http://www.cswea.org


Package Headworks Systems

Raptor® Complete Plant 
[...]
vegetation was planted throughout 
the site, including more than 400 
irises and lilies, and five 12-foot Black 
Gum trees. Rip-rap filled crab traps 
provide energy dissipation to ensure 
the long-term stability of the plantings. 
With energy draining by the end of the 
morning, 50 members from the WEF 
House of Delegates provided relief and 
reinforcement. The students and young 

2O16

2016 WEF Community Service Project

http://www.cswea.org


36 www.cswea.orgCSWEA | Winter 2016 Click HERE to return to Table of Contents

professionals worked alongside the 
delegates to complete the project on 
time. Executive Director of the Sewerage 
and Water Board of New Orleans 
Cedric Grant, and WEF President Paul 
Bowen led the group in a ribbon-cutting 
ceremony, dedicating the project to the 
surrounding community.

Maintaining the Legacy
While the project is completed in eight 
hours, the site selection, design, approval, 
and permitting processes take more 
than a year to complete. A partner firm 
in each community makes possible the 
design of all the improvements. Dana 
Brown & Associates once again provided 
this invaluable service in New Orleans, 
and assisted during construction with an 
on-site crew of their own. With the time 
and resources dedicated to making the 
project a reality, maintaining each site has 
become vital to the continued success of 
the service projects. 

To this end, the WEF SYP Service Project 
subcommittee has begun contracting with 
local landscaping contractors to provide 

annual maintenance of past sites as 
funding allows. This does not provide all of 
the services required, however, which will 
rely on the local Member Associations to 
assist with clean up and replanting. Plans 
are in the works for Central States WEA 
YP’s to hold annual maintenance events at 
Chicago sites, ensuring the work of WEF 
members across the country remains as 
beautiful as the day they were built. 

A special thanks goes out to the 2016 
WEF SYP Sponsors: AECOM, ARCADIS 
U.S. Inc., Black & Veatch, Brown and 
Caldwell, Carollo Engineers, CDM Smith, 
CH2M, Evoqua Water Technologies, 
Greeley and Hansen LLC, Hazen & 
Sawyer, HDR Engineering, WSP Parsons 
Brinkerhoff, and NYC Department of 
Environmental Protection. Service Project 
donors also included: AE2S, AECOM & 
Parsons Joint Venture, Apex Engineering 
Group, Brentwood Industries, Chemtrol, 
Corzan/Lubrizol Advanced Materials Inc., 
Duperon Corporation, E & I Corporation 
a Division of McNish, Engineering 
America, Inc., EOSi, FKC Co. Ltd., 
Flottweg Separation Technology, Greater 

New Orleans Foundation, Hach, Home 
Depot, Hydro International, Jacques-
Imo’s, Michael Baker International, 
Tnemec Company, Trotter & Associates, 
Inc., and World Water Works, Inc. 
In-kind donations were received from 
Dana Brown & Associates, Mark Jenkins 
Nursery, Louisiana Growers, Wood 
Materials, Construction EcoServices, New 
Orleans City Planning Commission, The 
City of New Orleans., and the Sewerage 
& Water Board of New Orleans. 

The Finished Bioswale on Poydras St at NOLA City Hall.

http://www.cswea.org
http://www.kusterswater.com


37www.cswea.org Winter 2016 | CSWEAClick HERE to return to Table of Contents

Manufacturer representatives for Water and Wastewater Treatment 
Equipment. We offer sales, design assistance and troubleshooting for:

5400 Newport Drive, Suite 10, Rolling Meadows, IL 60008
Phone: 847-392-0990   Fax: 847-392-1095

Web Site: www.LAI-Ltd.com

LAI, Ltd.

ABB
Atlas Copco
Biorem

Centrisys

Chemineer

CNP (AirPrex)

Dakota Pump

DeZurik/Apco/Hilton 

Enexio 

Entex Technologies

Filter Magic

Fluid Dynamics

Flygt (a Xylem Brand)

Fontaine Aquanox

Foxboro

Fusion/United Tank

Headwork’s

Hidrostal Pumps

IER Environmental

JDV Equipment Corporation

JOWA/ Consilium

Kaeser Blowers

Komline Sanderson

Lakeside Equipment Corp.

Latanick Equipment

Layne (Membranes)

Lynn Engineered Systems

Mass Transfer Systems

MFG Water Treatment Prod.

Mine Safety Appliance (MSA)

Moyno (NOV)

Nexom

PeroxyChem (VigorOx)

PCI

PlastiFab

Poly Processing

Pulsafeeder

Purafil

Putzmeister

Red Valve/Tide Flex Technologies

RM Products

Roberts Filter Group

Rodney Hunt

Rotork/K-Tork Actuators

RPS Engineering

Sanitaire (Xylem Brand)

Shand & Jurs Biogas

Trumbull Industries

Walker Process Equipment

Wedeco UV (Xylem Brand)

Wemco Pump

Xylem - AWS

Building a Better World 
for All of Us®

• Wastewater Engineering and Operations

• Drinking Water Engineering and Operations

• Water Resources Engineering

• Water Reuse Engineering 

800.325.2055

sehinc.com

Engineers | Architects | Planners | Scientists

MINNESOTA:

Brainerd | Duluth | Grand Rapids | Hutchinson 

Mankato | Minneapolis | Minnetonka | Rochester 

St. Cloud | St. Paul | Virginia 

WISCONSIN:

Appleton | Chippewa Falls | Delafield | La Crosse 

Madison | Milwaukee | New Richmond  

Rice Lake | Sheboygan 

EVERY DROP MATTERS.

The planet’s water systems are integrated.  

So is our approach.

SEH provides a full suite of engineering and  

architectural design services, specializing in 

water infrastructure solutions.

Water is a critical resource. Treat it well.
Whether it’s wastewater, stormwater or source water, our experienced professionals 

deliver safe, reliable, resilient and efficient solutions — in Illinois, Minnesota, 

Wisconsin and beyond. Learn more at burnsmcd.com/CSWater.

Offices Worldwide

http://www.LAI-Ltd.com
http://www.cswea.org
http://www.burnsmcd.com/CSWater
http://www.sehinc.com


38 www.cswea.orgCSWEA | Winter 2016 Click HERE to return to Table of Contents

PLANT PROFILE

BACKGROUND
The Wauconda Wastewater Treatment 
Plant was originally constructed in 1953. 
The plant has been upgraded several 
times since then, with the last major 
expansion occurring in 2006. The plant 
is located adjacent to commercial and 
residential areas in the southwest portion 
of the Village at the intersection of Slocum 
Lake Road and Brown Street. The plant 
has a permitted design average flow of 
1.9 million gallons per day (MGD) and 
a design maximum flow of 5.963 MGD. 
Fiddle Creek, a tributary of the Fox River, 
receives all of the discharge.

Village of Wauconda
Wastewater Treatment Plant

Back row left to right: Alex Pryde, Brad Fink, Nathan Mau, Jason Spratt, Frank Burton, Jacob Mann
Front row left to right: Luke Markko, Anna Kootstra, Humberto Reyes & Connie Watkins

http://www.cswea.org


39www.cswea.org Winter 2016 | CSWEAClick HERE to return to Table of Contents

The Wauconda Wastewater Treatment 
Plant consists of two parallel but 
interconnected treatment plants. The 
original treatment plant (“Old Plant”) was 
upgraded in 1985 and utilizes a bio-
tower/trickling filter process. When the 
plant was expanded in 2006, a parallel 
activated sludge process (“New Plant”) was 
constructed. Flow is split and balanced 
between the two plants, combining at a 
UV disinfection facility prior to discharge. 
The solids treatment process is common to 
both plants. The plant also has excess flow 
treatment facilities for flows in excess of 
5.963 MGD. 

The treatment process consists of 
influent pumping, screening, grit removal, 
primary clarification, activated sludge, 
fixed film and solids contact, secondary 
clarification, chemical phosphorus 
removal, filtration, UV disinfection, post 
aeration, sludge thickening, aerobic 
digestion, sludge storage, and land 
application of sludge. 

In addition to the wastewater treatment 
plant, Wauconda also owns and 
operates a wastewater collection system 
including over 56 miles of 6-inch through 
30-inch diameter sanitary sewers and 
1,442 manholes. The collection system 
also contains 18 wastewater pumping 
stations and approximately five miles 
of forcemain. Staff also maintain an 
industrial pretreatment program.

INFLUENT PUMPING
Dry Weather Pump Station 

headworks facility. Variable frequency drives 
(VFD) control the flow and are paced to 
match the influent sewage flow conditions.

Wet Weather Pump Station 
When influent flows exceed the design 
capacity of the treatment plants during 
wet weather flow events, the excess flows 
are diverted to the wet weather pumping 
station. The wet weather pump station is 
a duplex submersible pump station with 
two 2,800 gpm, 60 HP pumps. The wet 
weather flows are lifted to a flow control 
structure which diverts the flow to the 
excess flow treatment facilities. 

BIO-TOWER TREATMENT TRAIN

The bio-tower treatment train is  
designed to treat an average daily flow 
of 1.4 MGD and a design maximum 
flow of approximately 4.0 MGD. The 
bio-tower treatment train includes 
screening, grit removal, primary 
clarification, trickling filters with a solids 
contact tank, secondary clarification, 
and sand filtration.

Preliminary Treatment 
The headworks treatment facility 
provides preliminary treatment via 
an aerated grit tank for grit removal 
and a mechanical bar screen. The 
removed grit is washed and disposed 
of in a dumpster along with the debris 
removed by the bar screen. 

Primary Treatment 
Four 504 sq. ft. rectangular primary 
clarifiers receive the flow from the 
headworks facility. The primary 
clarifiers remove the readily settleable 
suspended solids and scum. Primary 
sludge pumps convey the collected 
sludge and scum from the primary 
clarifiers and pump it to the  
aerobic digesters.   Bio-Towers/Trickling Filters

The dry weather pump station is a 
submersible pump station equipped with 
three pumps (2 @ 1,000 gpm, and 1 @ 
2,800 gpm). The dry weather station pumps 
the influent flow to the activated sludge 
plant’s headworks facility for preliminary 
treatment. The balance of the flow not 
pumped to the activated sludge plant is 
diverted by gravity to the bio-tower plant’s 

Dry Weather Pump Station

http://www.cswea.org
http://www.forceflow.com


40 www.cswea.orgCSWEA | Winter 2016 Click HERE to return to Table of Contents

PLANT PROFILE

Bio-Tower Pumps & Bio-Towers 
The effluent from the primary clarifiers is 
pumped to the top of the two bio-towers/
trickling filters. There are six, 1,600 gpm 
pumps with three pumps dedicated to 
each bio-tower. The pumps operate on 
variable frequency drives to enhance 
operational efficiency. Each bio-tower is 
50 feet in diameter with a media depth 
of 28 feet. The bio-towers are filled 
with a plastic honeycomb media which 
supports a bio-film of microorganisms 
that provides biological treatment of 
wastewater as it flows down through 
the media. The wastewater is circulated 
through the media which induces an 
updraft through the media further 
enhancing the biological treatment 
process. The effluent from the bio-towers 
and the bio-film that sloughs off is 
conveyed to the solids contact tank. 

Solids Contact Tank

Sand Filters Nos. 1 and 2 Aeration Tanks

Aeration Tanks

Solids Contact Tank

Sand Filters

The solids contact tank is an aerated 
basin which receives the effluent from the 
bio-towers and a portion of the settled 
sludge from downstream secondary 
clarifiers to aid in settling. Additionally, 
ferric chloride is added to the solids 
contact tank to provide chemical 
phosphorus precipitation with removal in 
the final clarifiers and sand filters. 

Final Clarifiers Nos. 1 and 2
Final clarifiers Nos. 1 and 2 receive the 
effluent from the solids contact tank and 
provide final settling prior to the filtration 
at the sand filters. The 50-foot diameter 
circular clarifier units are equipped with 
rotating mechanisms which collect the 
settled sludge for removal. A portion of 
the sludge is returned to the solids contact 
tank. Airlift pumps return the balance of 
the settled sludge to the primary clarifiers. 
The clarified effluent overflows the weirs 
and is conveyed to the sand filters. 

Prior to disinfection, the effluent from final 
clarifiers Nos. 1 and 2 is filtered through 
two sand filters, which were constructed 
in 1985. The traveling bridge sand filters 
utilize a granular media to provide effluent 
polishing and further reduce suspended 
solids, BOD, and phosphorus in the treated 
effluent. Backwashing of the filter cells 
removes and returns the captured solids 
to the head of the plant for additional 
treatment and removal. The filtered effluent 
is conveyed to the UV disinfection facility 
where it combines with the filtered effluent 
from the new plant prior to disinfection.

ACTIVATED SLUDGE  
TREATMENT TRAIN
The activated sludge train is designed to 
treat an average daily flow of 0.5 MGD  
and a design maximum flow of 
approximately 2.0 MGD. The activated 
sludge treatment train includes screening, 
grit removal, activated sludge, secondary 
clarification, and sand filtration.

Preliminary Treatment
The headworks treatment facility at the 
new plant utilizes a 4-foot diameter 
cylindrical fine screen with a screen 
opening of one quarter inch for removal 
of screenings. A 10-foot diameter vortex 
grit chamber provides grit removal. 
The removed grit is further washed and 
disposed of in a dumpster with the debris 
removed by the bar screen. The effluent 
flow from the vortex grit unit is measured 
by a Parshall flume. 

Flow Balancing
Following the Parshall flume, flow to the 
new plant is regulated by a magnetic flow 
meter and control valve. The balance of the 
flow is directed to a flow control structure 
which routes the flow to either the old bio-
tower plant or the excess flow facilities.

A combination of raw waste water, ferric 
chloride, and return activated sludge 
are mixed prior to entry into two parallel 
channels. Coarse bubble diffusers are 
utilized to promote mixing and maintain 
desired dissolved oxygen levels. The two 
parallel aeration tanks are single pass 
basins with a water depth of 20 feet and an 
average MLSS concentration of 2,000 mg/l. 

Aeration Blowers
Four 900 cfm, 60 HP blowers are 
installed to provide air to the aeration 
tanks and aerobic digester Nos. 3 and 4. 
All four blowers discharge to a common 
air header that supplies air to the aeration 
tanks and aerobic digester Nos. 3 and 4. 

Final Clarifier
Final clarifier No. 3 receives the effluent 
from the aeration tanks and provides final 
settling prior to the filtration. The 50-foot 
diameter, circular clarifier unit is equipped 
with a rotating mechanism which collects 
the settled sludge for removal. A portion 
of the sludge is returned to the aeration 
tanks. Sludge pumps transfer the 
remaining portion of the waste activated 
sludge to aerobic digesters Nos. 1 and 2 
for further treatment and stabilization. The 
clarified effluent overflows the weirs and is 
conveyed to effluent sand filter. 

Sand Filter No. 3 
Prior to disinfection the effluent from final 
clarifier No. 3 is filtered through sand filter 
No. 3, which was constructed in 2006. The 
travelling bridge sand filter further reduces 
suspended solids, BOD and phosphorus 
in the treated effluent. Backwashing water 
is returned to the head of the plant for 
treatment and removal. The filtered effluent 
is conveyed to the UV disinfection facility 
where it combines with the filtered effluent 
from the old plant prior to disinfection.

http://www.cswea.org


41www.cswea.org Winter 2016 | CSWEAClick HERE to return to Table of Contents

UV DISINFECTION
Flows from the bio-tower treatment train 
and the activated sludge treatment train 
are combined prior to the UV disinfection 
facilities. The UV Disinfection system 
is a single channel, two-bank system 
sized for a design flow of 6.0 MGD. 
The two banks are each equipped with 
six modules and eight 250-watt lamps 
per module. The ultraviolet light emitted 
from the module lamps and transmitted 
through the treated effluent provides 
disinfection of the plant’s discharge. 

POST AERATION/DISCHARGE
Prior to discharge to Fiddle Creek, the 
final effluent is aerated to increase 
dissolved oxygen levels. The post 
aeration tank is equipped with a diffuser 
and blower to provide aeration of the 
final effluent. Immediately downstream 
of the post aeration tank is a Parshall 
flume to provide flow metering prior to 
discharge to Fiddle Creek.

EXCESS FLOW TREATMENT
Flows exceeding the design maximum 
flow of the bio-tower and activated 
sludge treatment trains receive excess 
flow treatment. During excess flow events 
the Wet Weather Pump Station pumps the 
influent to a flow control structure which 
balances and maximizes the influent flows 
between the two plants and routes the 
excess flows to the Excess Flow Treatment 
Facilities. The Wauconda WWTP has the 
capability to treat excess wet weather 
flows in the amount of 3.53 million 
gallons per day.

Excess Flow Clarifier 

the floatable and settable solids. The 
scum and sludge pumps transfer these 
materials to the digester for treatment and 
stabilization. The clarified effluent is then 
conveyed to a chlorine contact tank.

Chlorine Contact Tank 
The effluent flows from the excess flow 
clarifier are routed through a chlorine 
contact tank for disinfection prior to 
discharge. The excess flows are dosed with 
chlorine to maintain a residual chlorine 
level of 0.75 mg/l. The disinfected 
flows from the chlorine contact tank are 
combined with the main plant discharge 
downstream of the UV channel. The 
excess flows are metered and sampled 
independent of the main plant outfall. 

SOLIDS HANDLING
The solids handling and treatment 
system at the Wauconda WWTP receives 
and treats the waste sludge from both 
the bio-tower and activated sludge 
treatment trains. The components of the 
solids handling system consist of sludge 
pumping, sludge thickening, aerobic 
digestion, blowers, and liquid sludge 
storage. Sludge land application is 
provided on contracted basis. 

Sludge Pumping 
Sludge pumping is accomplished with a 
variety of different types of pumps. Primary 
sludge pumping from the primary clarifiers 
is performed with plunger pumps. Return 

activated sludge (RAS) pumping at the 
solids contact tank is done with airlift 
pumps. Centrifugal pumps are used for 
the RAS pumping at the activated sludge 
plant. Sludge transfer pumping between 
the digesters, sludge storage and gravity 
belt thickener is accomplished with 
positive displacement type pumps. 

Gravity Belt Thickener 

Excess Flow Clarifier

The first treatment step for the excess/wet 
weather flows is through the excess flow 
clarifier. The 50-foot diameter, circular 
clarifier unit is utilized to remove both 

Gravity Belt Thickener

A gravity belt thickener is used to thicken 
sludge ahead and within the digesters. 
The gravity belt thickener removes free 
water from the sludge which reduces the 
volume of sludge and enhances sludge 
stabilization and treatment.

Aerobic Digesters 
Sludge treatment and stabilization is 
accomplished by aerobic digestion. 
There are four aerobic digesters at the 
Wauconda WWTP with a total volume  
of approximately 422,000 gallons. 

Full-Service Wastewater Expertise
Studies & Planning

Nutrient Removal

Treatment Design

Collection Systems

SCADA 

TMDL/Watershed 
Management

CSO, SSO, CMOM

Funding Assistance

Green Infrastructure

Permitting Assistance

Biosolids Management

Construction Services

Dedicated to Helping Our Clients Succeed  
Through Excellence in Engineering

Municipal Wastewater Water_Supply Transportation Green_Infrastructure Aviation
www.strand.com     608.251.4843

1946-2016

http://www.strand.com
http://www.cswea.org


42 www.cswea.orgCSWEA | Winter 2016 Click HERE to return to Table of Contents

the new plant, are rectangular units, and 
are located in the lower level of the pre-
treatment building beneath the gravity belt 
thickener and odor control equipment. 

Air to Digesters Nos. 1 and 2 is 
provided with two dedicated centrifugal 
blowers. Air lances in the digester 
units provide aeration and mixing of 
the sludge. The digesters are covered 
to retain heat for enhanced sludge 
treatment. The units are operated in series 
with raw sludge feed to digester No. 1 
and then transferred to digester No. 2 

before being conveyed to the sludge 
storage tanks.

Digesters Nos. 3 and 4 receive 
air from the aeration blowers for the 
activated sludge tanks. A common 
discharge header is used to supply air to 
both the digesters and the aeration tanks. 

Sludge Storage

PLANT PROFILE

Liquid Sludge Storage Tank

Two liquid sludge storage tanks are 
provided to store the digested sludge prior 
to removal for final land application. The 
storage tanks are in-ground concrete tanks 
with a total volume of 1,030,000 gallons. 
The sludge transfer pumps remove the 
stabilized sludge from the digesters and 
pump it to the storage tanks. Sludge is 
stored throughout the winter and is land 
applied during the spring, summer and fall 
months as weather allows. The village uses 
the services of a contract hauler to remove 
and land apply the liquid sludge.

PERSONNEL
The Village of Wauconda’s Sewer 
Division operates under the Direction 
of The Director of Public Works and 
Superintendent of Operations. The Division 
is comprised of two sections, a Water 
Reclamation Treatment Plant and a Lift 
Station/Collections System. Both Water 
Reclamation and Collections are staffed 
with a total of seven full-time employees,
• Brad Fink, Director of Public Works
• Alex Pryde, Superintendent of 

Operations
• Connie Watkins, Assistant to the Director
• Jacob Mann, Foreman of Water  

Reclamation
• Nate Mau, Foreman of Collections 

System
• Luke Markko, Class 1 Operator
• Anna Kootstra, Lab Technician
• Frank Burton, Maintenance Service 

Technician
• Humberto Reyes, Maintenance Service 

Technician 
• Jason Spratt, Maintenance Service 

Technician 

Aerobic Digesters Nos. 1 and 2

Digesters Nos. 1 and 2 are circular units 
and were constructed with the old plant. 
Digesters Nos. 3 and 4, constructed with 

World Leader in
WATER | WASTEWATER 

DAVIT CRANES

Manufactured in Winona, MN  USA  |  www.thern.com

Thern offers a broad range of standard davits for lifting 

pumps, gates, UV panels, mixers, man-hole covers, trash 

baskets and more . . . Virtually lifting anything weighing up to 

3000 lbs.  Unique situation?  No problem - Thern can custom 

manufacture a crane to fit any situation or application.

Talk to our experienced staff and find out how 

these portable, rugged and affordable cranes 

can give your facility a lift.  1.800.843.7648 

http://www.thern.com
http://www.cswea.org


43www.cswea.org Winter 2016 | CSWEAClick HERE to return to Table of Contents

WAUKESHA, WI  •  KENOSHA, WI  •   MADISON, WI 
CHICAGO, IL  •  GLOBAL WATER CENTER, WI

www.ruekertmielke.com

Ruekert & Mielke, Inc. are experts  
in providing solutions for your  

community’s wastewater systems. 

Ruekert  Mielke

http://www.ruekertmielke.com
http://www.cswea.org
mailto:info@vbminc.com
PERSLaMont@aol.com
mailto:info@vbminc.com


4633 Tompkins Drive • Madison, WI 53716
(608) 222-8622 • FAX (608) 222-9414 • www.lwallen.com

 
It’s the synergy that comes from  
supplying both pump equipment  
and electrical controls to operate those  
pumps. It’s the one stop shop for selection and  
sizing as well as after-market service to the end user.  

We sell solutions that provide the highest operational efficiency.  
We have premium-efficient pumps and motors along with advanced 
control strategies to reduce energy costs.  

We understand your needs and the dynamics of your situation.  
We’ll develop customized solutions and enhanced services  
that you can’t find anywhere else. With one call, find out why  
L.W. Allen pumps and Altronex control systems have become  
the leading provider of pumps, controls, technical assistance  
and superior customer service.

EFFICIENCY  
SAVES MONEY.

CONVENIENCE  
SAVES TIME.

Reduce your energy costs  
and save time. Call (800) 362-7266.

WE OFFER BOTH. 

http://www.lwallen.com


45www.cswea.org Winter 2016 | CSWEAClick HERE to return to Table of Contents

A student environmental design 